
    Grass  Slasher

Ersatzteilliste für

 

 

 

Kontakt und Ersatzteilbestellung:
Krengel Landtechnik GmbH & Co. KG

Tel.: 02933 97 92 - 0
Email: info@krengel.de
Fax: 02933 97 92 - 22



8   

Item Part No Description Qty
1 SL61-BLDL 601 BLADE ASSY (STD) 1

2 SL61-BOD 601 SLASHER BODY 1

3 SL61-FG FRONT GUARD 1

4 SL65RG REAR GUARD 2

5 SLH16AS SKID SKID 601 2

6 LF205 6 SPLINE “L” BOX RATIO 1.47 (205.871) 1

7 5/8F 5/8” FINE NYLOC NUT 4

8 58x214FBZP 5/8”x2 1/4” FINE BOLT 4

9 EW29A 5/8” “D” SHACKLE 2

10 FWM8 M8 FLAT WASHER 4

11 FWM20 M20 Flat Washer 4

12 GM2 STANDARD A-FRAME 1

13 M12 M12 NYLOC NUT 13

14 M12x30SZP M12x30 SET BOLT 8

Item Part No Description Qty
15 M12x35BZP M12x35 BOLT 2

16 M12x40BZP M12x40 BOLT 1

17 M12x50BZP M12x50 BOLT 2

18 M20 M20 NYLOC NUT 2

19 M20x110BZP M20x110 BOLT 2

20 M8x16SZP M8x16 SET BOLT 4

21 NT20A PTO GUARD (RND) 1

22 S15707 CAT 1/2  LINK PIN 2

23 3546 LINCH PIN DIA 9.5 2

24 SL601 601 SL STRAP (1600mm) 1

25 SW58 5/8” SPRING WASHER 4

26 T40BO-1100 PTO Shaft 601 Slasher 1

27 12T-BBS BLADE BACK SPACER 2

28 8SM9/3 Spacer 8

Item Part No Description Qty
1 1/2F 1/2” Nyloc Nut 12

2 12x212FBZP 1/2”x2 1/2” FINE BOLT 4

3 8SM9/2 BLADE BACK (769 CTR) 2

4 9GT-USS Under sole skid

5 DF-BMP BLADE MOUNT 1

6 FW12 12” FLAT WASHER 4

Item Part No Description Qty
7 FWM20 M20 FLAT WASHER 4

8 M20 M20 NYLOC NUT 2

9 M20x60BZP M20x60 BOLT 2

10 NTSB10A SWING BLADE (Anti-Clk) 2

11 8SM9/3 Spacer 8

12 8SM9/4 Blade bushing (std) 4

601SL Grass Slasher Blade Assembly

Spare Parts

601SL Grass Slasher

Use Genuine Parts 
For best results you should always choose geniune parts for your machines.  MAJOR spare parts are identical 
to those used on our machines during assembly.  They have been developed by our R&D department and tested 
thoroughly to meet high quality standards.  This also means that genuine MAJOR parts have the correct dimensions 
and speciications as the parts originally on your machine.



     9    

Item Part No Description Qty
1 SL61-FG FRONT GUARD 1

2 SL65-BLD 605 BLADE ASSY (STD) 1

3 SL65-BOD 605 SLASHER BODY 1

4 SL65RG REAR GUARD 2

5 SLH16AS SKID 605 2

6 LF205 6 SPLINE “L” BOX RATIO 1.47 
(205.871) 1

7 5/8F 5/8” FINE NYLOC NUT 4

8 58x214FBZP 5/8”x2 1/4” FINE BOLT 4

9 EW29A 5/8” “D” SHACKLE 3

10 FWM8 M8 FLAT WASHER 4

11 FWM20 M20 Flat Washer 4

12 GM2 STANDARD A-FRAME 1

13 M12 M12 NYLOC NUT 13

Item Part No Description Qty
14 M12x30SZP M12x30 SET BOLT 10

15 M12x35BZP M12x35 BOLT 3

16 M20 M20 NYLOC NUT 2

17 M20x110BZP M20x110 BOLT 2

18 M8x16SZP M8x16 SET BOLT 4

19 NT20A PTO GUARD (RND) 1

20 S15707 CAT 1/2  LINK PIN 2

21 3546 LINCH PIN DIA 9.5 2

22 SL605 605 SL STRAP (3850mm) 1

23 SW58 5/8” SPRING WASHER 4

24 T50BO-1100    PTO Shaft 605 Slasher 1

25 8SM9/3 Spacer 8

Item Part No Description Qty
1 1/2F 1/2” Nyloc Nut 12

2 12x212FBZP 1/2”x2 1/2” FINE BOLT 4

3 6SL-NB BLADE BACK (925 CTR) 2

4 9GT-USS Under sole skid

5 DF-BMP BLADE MOUNT 1

6 DSW45 DISC SPRING 45x22.4x2.5 4

Item Part No Description Qty
7 FW12 12” FLAT WASHER 8

8 M20 M20 NYLOC NUT 2

9 M20x60BZP M20x60 BOLT 2

10 SLH11C 605 SLASHER BLADE 2

11 6SL/B 605 BLADE BUSH 2

12 8SM9/3 Spacer 8

605SL Grass Slasher

605SL Grass Slasher Blade Assembly



     11    

609SL Grass Slasher

Item Part No. Description Qty
1 SL609-BGA SLASHER BODY WELDMENT 1
2 SL609-LMW SLASHER LINKAGE WELDMENT 1
3 SL609-LMW-H HANDED LINKAGE WELDMENT 1
4 SL69-BLD 609 BLADE ASSY (STD) 1

5 SL69-SKD SKID (OFFSET) 2
6 3546 LINCH PIN DIA 9.5 2
7 5/8F 5/8" FINE NYLOC NUT 4
8 58x214FBZP 5/8"x2 1/4" FINE BOLT 4
9 EW29A 5/8" 'D' SHACKLE 3

10 FWM12 M12 FLAT WASHER 18
11 FWM20 M20 FLAT WASHER 4
12 GM2 STANDARD A-FRAME 1
13 M12 M12 NYLOC NUT 26
14 M12x120BZP M12x120 BOLT 4
15 M12x30SZP M12x30 SET BOLT 8
16 M12x35BZP M12x35 BOLT 14
17 M20 M20 NYLOC NUT 2
18 M20x110BZP M20x110 BOLT 2
19 MJ40L (347800) 6 SPLINE 'L' BOX RATIO 1.47 1
20 NT20A PTO GUARD (RND) 1
21 S15707 CAT 1/2 LINK PIN 2
22 SL605 605 SL STRAP (3850mm) 1
23 SW58 5/8" SPRING WASHER 4
24 T501160CEC12B02 T50 SHEAR BOLT 1
25 SL609-B003 GEARBOX UNDERPLATE 1

609 Slasher Blade Assembly
Item Part No. Description Qty

1 1/2F 1/2" FINE NYLOC NUT 4
2 12x212FBZP 1/2"x2 1/2" FINE BOLT 4
3 6SL-NB BLADE BACK (925 CTR) 2
4 9GT-USS UNDER SOLE SKID 1
5 BLD-51535 609 SLASHER BLADE 2
7 DSW45 DISC SPRING 45x22.4x2.5 5
8 FW12 12" FLAT WASHER 2
9 M20 M20 NYLOC NUT 2
10 M20x60BZP M20x60 BOLT 2
11 6SL-BB 605 BLADE BUSH 2
12 8SM9-3 BLADE BACK SPACER 1



12   

Item Part No Description Qty

1 0.149.0301.00    CASING                                     1

2 8.0.9.00129      BEARING 30307 2

3 8.7.1.00315 (358010) DOUBLE LIP SEAL 35X80X10                         1

4 0.149.2001.00    SHAFT  1”3/8 Z6                1

5 85200030 SNAP RING   80 UNI7437             2

6 0.267.7500.00    SHIM 79.9                    2

7 8.4.7.01111      COTTER PIN   B4X55                   1

8 8.0.9.00128      BEARING 30308                   1

9 0.132.7106.00    NUT     M30X1.5                 1

10 0.149.3000.00    SHAFT     ASA DP 8/16             1

11 0.139.7100.00    PROTECTIVE WASHER                          1

12 8.7.1.01107      DOUBLE LIP SEAL    50X90X10             1

Item Part No Description Qty

13 0.149.5000.00    GEAR      Z20 M6.25               2

14 8.0.9.00469      BEARING   30210                   1

15 0.244.7500.00    SHIM KIT   40.3x51.5               1

16 0.259.7525.00    SHIM               35.3x2.5                1

17 8.7.0.00790      CAP                80X10               1

18 8.1.1.00326      BOLTM8X16 8,8  4

19 0.149.710.000 PLUG               3/8 GAS                 1

20 0.149.1300.00    COVER                                      1

21 0.139.7101.00    BLANK WASHER                               1

22 8.2.2.00555      Castle Nut  M30X2 PR80 1

251 0.139.7000.00    BUSH                                       1

252 8.4.7.00146      COTTER PIN         B6X60                   1

LF149/B (9.149.036.00) Gearbox Breakdown

Gearboxes


